

**Test Report** No. SHSL1507166404TX Date: Aug 06, 2015 Page 1 of 2

BETA TEXTILES CO.,LTD

SUITE 618, HUAFANG INTERNATIONAL PLAZA, NO.178, CHENGBEI ROAD, ZHANGJIAGANG, JIANGSU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description Knitted fabric: 100% coolpass polyester jersey in black for garment

Style No. HY152612

Manufacturer BETA TEXTILES CO.,LTD

**Proposed Care Instruction** 

Test Performed Selected test(s) as requested by applicant

Sample Receiving Date Jul 20, 2015

**Testing Period** Jul 24, 2015 - Aug 06, 2015

Test Result(s) Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

May Chen (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Ferms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Ferms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, Lawfability in the sample of the company of the compan



**Test Report** 

No. SHSL1507166404TX

Date: Aug 06, 2015

Page 2 of 2

Specified Requirement

## **Test Result**

## <u>Deodorization of Textiles (Isovaleric Acid) – Measurement Using Gas chromatography</u> (In-House Test Method)

Preconditioning: 105 °C for 2 hours and then standard condition at 21 °C and 65% R.H. for 24 hours

Test conditions: Air temperature: 21±1 °C; Relative humidity: 65±2% R.H.

Size of test specimen: 50 cm<sup>2</sup>

Initial concentration of odor gas: Isovaleric acid, 38 ppm

Test specimen: As received

Test result:

Reduction rate (%) of 97

Isovaleric Acid after 2 hrs

Note:

100% x (Concentration of blank sample after 2 hrs - Concentration of specimen after 2 Reduction rate (%) =

hrs) / Concentration of blank sample after 2 hrs.

Remark:

Higher the reduction rate, better the deodorization properties of the fabric

The test was carried out by SGS Hong Kong Textile Laboratory.

\*\*\* End of Report \*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions.aspx">http://www.sgs.com/en/Terms-and-Conditions.aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Ferms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Ferms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, Lawfability in the sample of the company of the compan

3<sup>rd</sup>Building,No.889,Yishan Road,Xuhui District Shanghai,China 200233

中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666

t (86-21) 61402666 f (86-21) 64958763 f (86-21) 64958763 www.sgsgroup.com.cn e sgs.china@sgs.com